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4F, NO.5 BUILDING, JIANGHAO IND PARK, JIHUA ROAD, BANTIAN, LONGGANG DISTRICT,

SHENZHEN, CHINA

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : LED UNDERWATER LIGHT

SGS Ref No. : GZML130100360

Material : 316 STAINLESS STEEL

Test Performed . Selected test(s) as requested by applicant
Date of Receipt : Jan. 16,2013

Test Period : Jan. 16,2013 to Jan. 22, 2013

Test resuli(s) . Please refer to the following page(s)

********To be Continued********

Signed for and on behalf of
SGS-CSTC Ltd.

Ramber Li
Technical Supervisor

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-

and-Conditions.aspx and,for elect format d subjecl to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-
Document.aspyAttention is drawn to the limitation of liability, i ion and jurisdiction issues defined therein. Any holder of this document is advised that information

(o]
R

does not exonerate parties to a transaction from exercising all their rights and igati under the

Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to
et This document cannot
hout prior written approval of the Company Any unauthonzed alteration, forgery or falsmcatlon of the content or appearance of this document is

5685 Bldg, No. 4 Janghao Industial Park, No. 430 Jiua Road, Banian, Longgang Distit, Shenzhen,China 518129 t (86~755) 25328282  f (86~755) 83197625 ~ www.sgsgroup.com.cn

*E - B R EIR A E 4305 TR T LEAHSCSK#E Bh4: 518120  t (86-755)25328282  f (86-755)83197625 € sgs.china@sgs.com

Member of the SGS Group (SGS SA)



TEST REPORT

No. : SZML130100278
Date : Jan. 24, 2013
Page: 2of 2
Test Information:
Sample description: Metal part
Test item: Chemical composition analysis
Test method: With reference to ASTM E1086-08
Element Result,% 312?;;\{'1&2;2}113% Conclusion
C 0.055 <0.08 Pass
Si 0.88 <1.00 Pass
Mn 0.88 <2.00 Pass
P 0.039 <0.045 Pass
0.004 <0.030 Pass
Cr 17.02 16.0~18.0 Pass
Ni 10.05 10.0~14.0 Pass
Mo 2.01 2.00~3.00 Pass

Conclusion: The result complies with ASTM A276-10 the type 316 requirement
Note: The above test was carried out by a SGS laboratory.
Photo:
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